
HRSD Commission Meeting Agenda 
9:00 a.m. – December 15, 2020 

 
Location:  Electronic Meeting in Accordance with Chapter 1283, Virginia 2020 Acts of Assembly 

 
Limited electronic observation is available by reservation on a first come, first served basis and must be 

received by Jennifer Cascio at jcascio@hrsd.com  by noon one business day prior to the meeting.   
 

Public Comments to be made during the meeting should be submitted to Jennifer Cascio by email to 
jcascio@hrsd.com or by phone to 757.460.7003, and must be received by noon one  

business day prior to the meeting. 
 
No. Topic Resource 

 Call to Order Elofson 
   
 Roll Call of HRSD Commission Cascio 
   
1. Awards and Recognition  
[...]
alternative to provide further treated effluent to this business is also an option. A 
summary of the various options, costs and time for possible implementation will be 
reviewed with HRSD’s Quality Steering Team (QST) in December.     

 
2. Staff recently completed the hydraulic modeling for the Surry Interceptor Force Main. A 

number of hydraulic scenarios were considered for the current construction and 
possible near-term connections to this pipeline by businesses and industries located 
adjacent to the pipe alignment. This information was shared with the Design-Build Team 
installing the pipeline so that the pump stations to be installed as part of the project are 
sized properly.   

 
E. Strategic Planning Metrics Summary 
 

1. Educational and Outreach Events: 2 
 

a. 11/04/2020 – Old Dominion University Civil and Environmental Engineering 
Department Virtual Speed Networking Event. 

b. 11/18/2020 – American Council of Engineering Companies Virginia Section 
Engineering Excellence Awards Competition Judge. 

 
2. Number of Community Partners: 2 
 

a. Old Dominion University Civil and Environmental Engineering Department  
b. American Council of Engineering Companies Virginia Section  

 
3. Number of Research Partners: 0 
 

  



4. Monthly Metrics Summary: 
 

 
Item # 

 
Strategic Planning Measure 

 
Unit 

November 
2020 

M-1.4a Total Training Hours per Full Time 
Employee (44) - Current Month 

Hours / #FTE * 

 
M-1.4b 

Total Training Hours per Full Time 
Employee (44) - Cumulative Fiscal Year-to-
Date 

 
Hours / #FTE 

* 

M-5.2 Educational and Outreach Events Number 2 

M-5.3 Number of Community Partners Number 2 

M-5.4 Number of Research Partners Number 0 

  *to be provided in a future report. 
 
Sincerely, 
 
Bruce W. Husselbee, P.E. 
 



TO: General Manager 
 
FROM: Director of Finance 
 
SUBJECT: Monthly Report for November 2020 
 
DATE: December 7, 2020 
 
A. General 

1. The Governor signed into law the act that appropriates $100 million of the 
Commonwealth’s Coronavirus Aid, Relief and Economic Security (CARES) Act funding 
to establish a COVID-19 Utility Relief Program and help provide direct assistance to 
utility customers with accounts over 30 days in arrears.  Since HRSD cannot receive 
these funds directly, the City of Norfolk will be our partnering City to act as our fiscal 
agent with the terms defined in a Memorandum of Understanding (MOU).  The City will 
pass HRSD-allocated funds to HRSD.  The award amount will be released in 
December and all unspent proceeds must be returned to the Commonwealth by 
January 29, 2021.  Staff is currently working on a customer notification plan and the 
required COVID-19 attestation documentation. 

 
2. As a result of the ransomware attack on November 17, 2020, HRSD and HRUBS billing 

was suspended for all customers and account balances have not been updated.  The 
Customer Care Call Center has been offline and we have not been able to answer 
customer inquiries over the phone since the attack.  Customers will not incur late fees 
or interest on delayed payments as a result of this incident. As of December 7, 
Customer Care staff began processing payments and once the payments are posted, 
HRSD and HRUBS Billing will resume. Staff expects the Customer Care Center Phone 
system fully operational on December 8, 2020. 
 

3. Unfortunately, with the system down the November financials could not be prepared.  
In the meantime, staff prepared the month ending cash balances to show that we have 
sufficient cash reserves to continue operations until the enterprise systems are back 
online and billing and payments resume.  
 

 
 
 

HRSD - SOURCES OF FUNDS November 30, 2020

Primary Source  Beginning  Ending  Current 
 Market Value  YTD  YTD  YTD  Market Value  Allocation of  Mo Avg 
 July 1, 2020  Contributions  Withdrawals  Income Earned  Nov 30, 2020  Funds  Credit Quality  Yield 

BAML Corp Disbursement Account 7,339,242               187,974,658         176,772,820              10,688                           18,551,768                11.4% N/A 0.55%
VIP Stable NAV Liquidity Pool 178,660,390           10,000,000            45,000,000                156,345                         143,816,735              88.6% AAAm 0.16%

Total Primary Source 185,999,632$        197,974,658$       221,772,820$            167,033$                       162,368,503$            100.0%

Secondary Source  Beginning  YTD  Ending 
 Market Value  YTD  YTD  Income Earned  Market Value  LTD 
 July 1, 2020  Contributions  Withdrawals  & Realized G/L  Nov 30, 2020  Ending Cost  Mkt Adj 

VIP 1-3 Year High Quality Bond Fund 64,899,667             -                         5,430                          384,989                         65,055,785                63,052,930          2,002,855          
Total Secondary Source 64,899,667$           -$                       5,430$                        384,989$                       65,055,785$              63,052,930$        2,002,855$        

Total Fund Alloc
Total Primary Source 162,368,503$            71.4%

Total Secondary Source 65,055,785$              28.6%
TOTAL SOURCES 227,424,288$            100.0%



 
 
 
Respectfully, 
 
Jay A. Bernas, P.E. 
Director of Finance 
 

HRSD- Series 2016VR Bond Analysis November 27, 2020

SIFMA Index HRSD
Spread to 

SIFMA
  Maximum 4.71% 4.95% 0.24%
  Average 0.49% 0.54% 0.05%
  Minimum 0.01% 0.01% 0.00%
  As of 11/27/20 0.11% 0.11% 0.00%

* Since October 20, 2011 HRSD has averaged 54 basis points on Variable Rate Debt



TO: General Manager 
  
FROM: Director of Operations 
 
SUBJECT: Operations Report for November 

DATE: December 1, 2020 

A. Ransomware Attack and the Department of Operations 
 

 The most critical Operations Technology Systems were largely unaffected by the November 17 
ransomware attack and all wastewater treatment and conveyance services remain fully 
operational.  Although initially there were some challenges with the Supervisory Control and 
Data Acquisition (SCADA) system, staff was able to restore access within a few days. While 
staff is manually recording some sampling activity and maintenance activity, the Distributed 
Control Systems (DCS) systems at the major treatments and the programmable logic controls 
at Small Communities Plants remain operational.  
 

Because of the cyberattack, certain data and metrics are not available for this month’s report.  
To the extent practical, they will be included in next month’s report. 
 

B. Interceptor Systems 
 

1. North Shore (NS) Interceptor Systems 
 

There were six Sanitary Sewer Overflows (SSOs) in Hampton and Newport News. All 
overflows were the result of Tropical Storm Eta (Eta) passing through the region on 
November 12 where much of the service area saw in excess of five inches of rain 
over a short period of time. The spills occurred at the Victoria Blvd Pump Station 
(PS), Chesapeake & Clyde manhole (MH), North Ave PS, Chesapeake Ave MH, 
Hope & Chamberland MH, and Bayshore PS. All areas were cleaned, lime was 
applied, and were restored after the event. A combined estimate of 946,260 gallons 
of sewage was lost. 

 
2. South Shore (SS) Interceptor Systems 

 
There were four SSOs reported this month as a result of Eta. The following is a list of 
locations and reported spill quantities: 

 
a. At the Chesapeake Boulevard PS in Norfolk, approximately 2.4 million gallons 

were released into Wayne Creek, a tributary to the Lafayette River. High 
pressures downstream kept the pumps from getting into the system. 

 
b. At the Monroe PS in Norfolk, approximately 66,800 gallons were released into 

the Lafayette River. High downstream pressures kept the pumps from getting into 
the system. 

 
c. At the Park Avenue PS in Chesapeake, approximately 54,540 gallons were 

released into the Elizabeth River. High downstream pressures kept the pumps 
from getting into the system. 

 



d. At the Seay Avenue PS in Norfolk, approximately 14,800 gallons were released 
into the Elizabeth River. High downstream pressures kept the pumps from getting 
into the system. 
 

C. Major Treatment Plant Operations 
 

1. Army Base Treatment Plant (ABTP) 
 

a. An overflow of approximately 1,000 gallons occurred on November 4 when staff 
used an incorrect mode setting during the weekly raw water influent wet well 
cleaning. The incorrect mode caused the pumps to start creating a surge 
resulting in an overflow at the primary clarifier influent channel.  

 
b. On November 13 there was an overflow of 2,500 gallons resulting from heavy 

rains from Eta when flows exceeded 37 MGD. The overflow occurred at the 
plant drain manhole of the #1 secondary clarifier and none was recovered. 

 
c. Staff put an Alum tank into service. 

 
2. Atlantic Treatment Plant (ATP) 

 
The Thermal Hydrolysis Process (THP) start-up process continues. Staff was able to 
process all the plant’s solids through the THP by the end of the month. The second 
phase of cleaning and disinfecting to produce class A solids began this month. The 
next phase is disinfecting digesters 3 & 4 and all associated piping.  

 
3. Boat Harbor Treatment Plant (BHTP) 

 
a. On November 12th peak influent flows reached 65 MGD. Despite the very high 

flows, no overflows occurred. 
 

b. Staff completed installation of the new draft tubes on the secondary clarifier #5, 
after contractors completed the coatings work and repairs. Staff placed the 
clarifier in service during the Eta storm event in order to prevent an overflow 
from occurring from the secondary clarifier distribution chamber. 
 

4. Chesapeake-Elizabeth Treatment Plant (CETP) 
 

a.  There was one reportable air permit event this month. During the high flow event 
from Eta, the off-gas scrubber pH level dropped below the three-hour permitted 
average when the chemical feed system malfunctioned.  

 
b.  On November 12th influent flows peaked at 61 MGD causing staff to use a small 

amount of polymer to help control effluent turbidities. Before the implementation 
of biological phosphorus (BioP) process at the plant, these high flow events 
required much higher dosages of polymer to ensure permit compliance. 

 
  



5. James River Treatment Plant (JRTP) 
 

Staff started work on the centrate equalization tank feed pipeline which will allow the 
centrate from the centrifuges to flow by gravity from the equalization tanks since 
struvite tends to form when pumping. Work centered on constructing pipe supports and 
forming foundations for pipe supports. 
 

6. Nansemond Treatment Plant (NTP) 
 

a.  The gearbox used to position the Hydrograv inlet on secondary clarifier #5 failed 
in late October. Repairs should be complete by the end of December. 

 
b.  Contractors replaced a section of pipe to fix the leak in the Sodium 

Hydroxide feed line to the Struvite Recovery Facility. After pressure testing, the 
line was returned to service. 

 
c.  Contractors continued the installation of new power panels and conduit to serve 

automated actuators on Aeration Tanks #4 through #7 inlet gates. These 
actuators will significantly reduce the manpower needed to move tanks in and out 
of service. 

 
d.  SWIFT Research Center (SWIFT RC) 

 
(1) The total volume of SWIFT recharge into the Potomac aquifer for the 

month of November was 15.6 MG (52% Recharge Time). 
 

(2) To better understand recharge well performance, staff added 38,500 
gallons of water with a chlorine concentration of 200 milligrams per 
liter (mg/L) and a pH level of 6.5. After backflushing the super-
chlorinated water and resuming recharge operations, staff noticed that 
injectivity did not recover as expected. The initial thought was that 
biological fouling was the main cause of loss of injectivity and 
chlorinated would help to recover it. Currently, more than two 
backflushes per day are needed to ensure the wells function properly. 
These backflushes reduce the aquifer recharge time. 
 

(3) Staff performed the quarterly maintenance activities the first week of 
November. During this period, 316 stainless steel (SS) coated coupons 
were installed inside the ozone contactor. These coupons will be 
inspected during the next quarterly shutdown to determine what coating, if 
any, can be used to protect the ozone contactor from corrosion. 

 
7. Virginia Initiative Plant (VIP) 

 
a.  In response to high flows from Eta, staff placed an additional aeration tank and a 

secondary clarifier in service. The new equalization tank was also used for the 
first time which successfully dampened the effects of the high flows on 
downstream processes. 

 
b.  The rain event also caused a higher than normal accumulation of grit in the 

primary clarifiers. Even though 50 tons of grit were removed from the clarifiers 
the week following the rain event, the high grit content in the primary clarifier 



solids caused increased solid loading to the incinerator and ash handling 
systems. The consequences of grit in the primary clarifier solids include 
increased wear and tear on solids handling pumps and centrifuges, higher 
temperatures at the incinerator, slagging, and more truckloads of ash required to 
be hauled away. 

  
c. Staff completed the annual cleaning and inspection of one aeration tank. The 

tank was in good condition, but over 40 diffuser disks needed replacement. 
 

8. Williamsburg Treatment Plant (WBTP) 
 

The Electrical Switchgear Project work continued on schedule. The contractor 
continued outfitting the new electrical building with mechanical and electrical 
equipment and running cable to the switchgear. 
 

9. York River Treatment Plant (YRTP) 
 

a. Staff continued modifying the air supply system in aeration tanks #3 and #4 for 
improved nutrient removal. Work included installing air control valves and air 
purging units along with air supply piping. 

 
b. Bypass pumping of the headworks effluent pipe continued with the only issue 

being the failure of one of four pumps pumping headworks effluent to the 
primary clarifier distribution chamber. The failed pump was replaced within 24-
hours of failure. The contractor replacing the failed pipe started delivering new 
HDPE pipe. 

 
C. Small Communities (SC) 
 

1. Middle Peninsula Small Communities Treatment and Collections 
 

a. West Point Treatment Plant (WPTP) 
 

The pre-cast concrete wet well structure for the new tertiary filter and the second 
final effluent pump were installed this month.  

 
b. King Williams Treatment Plant (KWTP) 
 

A Clean-in-Place was performed on treatment train #1 this month. Excessive rain 
coupled with damp conditions necessitated a substantial amount of pump and 
haul from the plant this month, even with the plant performing near or at its rated 
design capacity.  

 
2. Small Communities – Surry Systems 

 
The aeriation system in the digester at the County plant failed. Staff from the Sussex 
Service Authority (SSA) worked quickly to get this system back on-line within a few 
days. 

  



3. Small Communities – Lawne’s Point 
 
Although the water levels in both holding ponds increased this month, there remains a 
significant amount freeboard available for winter precipitation. 

 
D. Electrical & Instrumentation (E&I) 
 

1.  Staff assisted during the November 12th wet weather event at Lucas Creek Pump 
Station. A temporary generator was previously installed because the permanent 
generator failed during the annual load bank test. The temporary generator failed due to 
low coolant while supplying power to the station. In addition, the Dominion Energy utility 
transformer failed and was replaced during the wet weather event. 

 
2.  Contractors continued installing replacement light fixtures at BHTP and ATP as part of 

the Light Emitting Diode (LED) Lighting Replacements Program. 
 
E. Water Technology and Research 
 

The sidestream deammonification process known as DEMON was commissioned at York 
River Treatment Plant in October 2012. The system was originally supplied with a standalone 
programmable logic controller (PLC) for process control and hydrocyclones for biomass 
wasting and selective anammox retention. The DEMON process was successfully upgraded in 
a completely internal effort to move all controls to the plant distributed control system (DCS) 
and to install a novel sieve screen system for biomass wasting and selective anammox 
retention. Other miscellaneous improvements were made as part of this project. 

 
F. MOM reporting numbers 

 
To be provided in a future report. 

 
G. Strategic Measurement Data 
 

To be provided in a future report. 
 
 
Respectfully submitted,  
Steve de Mik 
Director of Operations 



TO: General Manager 
 

FROM: Director of Talent Management (TM) 
 

SUBJECT: Monthly Report for November 2020 
 

DATE: December 4, 2020 
 
 
A. Talent Management Executive Summary 

 
1. Recruitment Summary  

 
New Recruitment Campaigns * 
Job Offers Accepted – Internal Selections * 
Job Offers Accepted – External Selections * 
Average Days to Fill Position * 

   *To be included in the December report 
 

2. The following were performed in response to the COVID-19 pandemic: 
 

a. Continued addressing and monitoring suspected employee COVID-19 cases and 
potential close-contact exposures based on the Virginia Department of Health 
(VDH) guidelines.  In November, 38 employees were quarantined due to direct 
exposures (external), household exposures, or due to COVID-19 symptoms; four 
employees had confirmed positive tests, and one employee quarantined 
following personal travel; one contractor reported a positive test of an employee 
working on HRSD sites with no direct exposure to HRSD employees. To date, 
there have been no work-related cases. 

    
b. Human Resources (HR) worked with Electrical and Energy Management to 

finalize the addition of badge readers for employee daily acknowledgement of 
COVID-19 Health assessments. 

  
3. HR continued to partner with Operations on finalizing employee contracts for the Boat 

Harbor Treatment Plant (BHTP) closure.  Several meetings took place to ensure all 
impacted employees were well informed of contract requirements and options.  
Contracts will go into effect January 1, 2021. 

 
4. Benefits and Compensation  
 

a. Staff worked with the Benefit Consultant on open enrollment for the Retiree 
Medicare Supplemental plan.   

 
b. The Compensation and Classification team continued evaluating positions based 

on budget changes and Department requests. 
 
5. Work continued with the Organizational Development consultant on the following:  
 

a. Conducted four sessions of Interview Training for Hiring Managers. 
 



b. Conducted several Courageous Conversations Listening Tour sessions and held 
a debrief meeting with the General Manager, Director of Communications and 
HR staff. 

 
c. Continued revising the Supervisor Training program. 
 

6. Wellness Program  
 

a. Participation 
 

Year Eight Participation 
Activities 

 
Unit November 

2020 
 Year to Date 
(March 2020– 

February 2021) 
Biometric Screenings  Number 6 79 

Preventive Health Exams Number 15 131 
Preventive Health 
Assessments 

Number 12 126 

Coaching Calls Number 0 0 
Online Health Improvement 
Programs 

Number 15 176 

Web-MD Online Health 
Tracking 

Number 39 886 

Challenges  Number 0 256 
Fit-Bit Promotion  Number 1 52 

 
b. The following challenges were conducted:   

 
(1) The Maintain Don’t Gain Holiday Challenge began. 
(2) The Immunity Booster Challenge was completed.   

 
c. Weekly, ten-minute virtual Mindful Meditation sessions continued. 
 
d. Wellness Plan requirements were modified due to programming changes as a 

result of COVID-19 to provide participants greater flexibility in meeting program 
and incentive requirements.  

 
e. National Diabetes Month was promoted.  Employees were encouraged to take 

the Diabetes Risk Test. 
 
f. Smoking cessation tools and resources were provided to promote The Great 

American Smoke-out held on November 19. 